
,-- -~ 
Elmet R Dnndth 

(I')3bIPII) 

h n r h  R. M i n  
J- B d l "  
-€Bed 
WOiM A. h h c t z  
W i l h  R Bkd, Jr. 
Midhrx  G. Brrnnu 
Dde A. Burke 
C h l r r  C. Curington 
Cur). M. Cannough 
W. Mkhrd  Clifford 
w. Terry C.ntOl0 
J i n r  M. Courulq 
minim E. D- 
William 1. Dymond, Jr. 
Michid V. Ebkn). 

- 
- -LOWNDES 

DROSDICK 
DOSTER 

KANTOR & 
FEED, P.A. 

Attorneys at Law 

R. Kbnbd Irr 
John P. Lorodri 
TlmMhy J. Manor 
Dznvl F. McIntosh 
H. Gram M c N d  
Dirid E. Pr-n 
T. Todd P h n w  
Nichab  A. P q x  
Shim G. Ib& 
Mmey 
John A. Reed, Jc. 
M k W  Rym 
u*cglret H. Schrrik 
Clearovl I. sinu"0lu 
Gary R Solei 
Jam- M. spmnhovr 
%e C. Thompson 
Bradford D. W a  

September 9, 1997 
[...]
Statues, in the county where the activity is to take place. Where there is more than one newspaper of general 

circulation in the county, the newspaper used should be one with significant circulation in the area that may be 

affected by the permit. If you are uncertain that a newspaper meets these requirements, please contact the 

Department at the address or telephone number listed below. The applicant must provide proof of publication to 

the Department, at 33 19 Maguire Boulevard, Suite 232, Orlando, FL. 32803-3767 within seven days of publication. 

Failure to publish the notice and provide proof of publication within the allotted time may result in the denial of 

the permit. 

The Department will issue the permit with the attached conditions unless a timely petition for an 

administrative hearing is filed under sections 120.569 and 120.57 ofthe Florida Statutes. 

A person whose substantial interests are affected by the proposed permitting decision of the Department may 

petition for an administrative hearing in accoIdance with sections 120.569 and 120.57 of the Florida Statutes. The 

petition must contain the information set forth below and must be fled (received) in the Department of 

Environmental Protection, a c e  of General Counsel, Mail Station 35, 3900 Commonwealth Boulevard, 

Tallahassee, Florida, 32399-3000. Petitions filed by the permit applicant or any of the parties listed below must be 

fikd within fourteen days of receipt of this notice of intent. Petitions filed by any other person must be fled within 

fourteen days of publication of the public notice or within fourteen days of receipt of this notice of intent, whichever 

occurs first. A petitioner must mail a copy of the petition to the applicant at the address indicated above, at the time 

of filing. The failun of any person to fle a petition within the appropriate time period shall constitute a waiver of 

that person’s right to request an administrative determination (hearing) under sections 120.569 and 120.57 of the 

Florida Statutes. Any subsequent intervention will be only at the discretion of the presiding a c e r  upon the filing of 

a motion in compliance with rule 28-5.207 of the Florida AdministratiVe Code. 

A petition must contain thc following information: 

(a) The name, address, and telephone number of each petitioner, the Deparhmnt permit idenacation number 

and the county in which the subject matter or activity is located, 

2 



@) A statement of how and when each petitioner received notice ofthe Department action; 

(c) A statement of how each petitioner's substantial interests are affected by the Department action; 

(d) A statement of the material facts disputed by the petitioner, if any; 

(e) A statement of facts that the petitioner contends wanant reversal or modification of the Department action; 

( f )  A statement of which rules or statutes the petitioner contends require reversal or modification of the 

Department action; and 

(g) A statement of the relief sought by the petitioner. stating precisely the action that the petitioner wan@ the 

Department to take. 

Because the administrative hearing process is designed to formulate final agency action, the filing of a petition 

means that the final action of the Dep;utment may be Werent &om the position taken by it in this notice of intent. 

Persons whose substantial interests wil l  be affected by any such final decision of the Department on the application 

have the right to petition to become a party to the proceeding, in accordance with the requirements set forth above. 

Mediation under section 120.573 of the Florida Stalutes is not available for this proceeding. 

Executed in Orlando, Florida. 

STATE OF FLORIDA DEPARTMENT 
OF E " M E N T A L  PROTECTION 

Vivian F. Garfein r Y  

&Director ofDistrict Management 
3319 h4aguireBouIevard. Suite 232 
Orlando,FL 32803 
Phom (407) 894-7555 

Date: &/3. / 94.7 

3 



FILING AND ACKNOWLEDGMENT 
FEED, on this date, under section 
120.52(7), Florida Statutes, with the 
designated Department Clerk receipt of 
which is hereby achowledgcd 

Enclosures: Draft PermitNotice ofhtent 

Copies furnished to: 
Kenneth C. CrOOkS, M. 
J.A. Jurgens, Esq. 
Doug Maclaughlin, Esq., FDEP-OGC 
Nancy Prine 
Wayne. Chilton 
USEPA-Region IV 

CWTIFICATE OF SERVICE 

that this INTENT To ISS ies 
to the listed persons by 

The undersigned duly designated deputy clerk hereby 
were mailed by certified mail Wore the close of business on 

/ I  

4 



STATE OF FLORIDA 
DEPARTMENT OF E"MENTk PROTECTION 

NOTICE OF INTENT TO ISSUE P E M  

The Department of Environmental Protection gives notice of its intent to issue a permit to Sanlando Utilities 
Corporation, Post Office Box 3884, Longwwd, FL 32791 to operate the existing 2.9 MGD domestic wastewater 
treatment facility, including all ground water and surface water discharge systems, which selves parts of 
Unincorporated Seminole County, and is located at I44 Ledbury Drive, Longw& Seminole County, Florida This 
permit will also authorize the construction of an upgrade. to the existing domestic wastewater treatment facility to 
provide reclaimed water for public access irrigation and to meet Class I reliabiity and a new slow-rate public 
access Land application system for irrigation of three (3) golf courses located in unincorporated Seminole and 
Orange Counties. The Department hap considered the effects of the discharge &om this facility to ground waters 
and surface waters and has assigned File Number 276697 to this project. 

The Department wi l l  issue the permit with the attached conditions unless a timely petition for an 
administrative hearing is filed under sections 120.569 and 120.57 ofthe Florida Statutes. 

A person whose substantial interests are affeded by the proposed permitting decision of the Department may 
petition for an administrative hearing in accordance with sections 120.569 and 120.57 of the Florida Statutes. The 
petition must contain the information set forth below and must be filed (received) in the Department of 
Environmental Protection, Office of General Counsel, Mail Station 35, 3900 Commonwealth Boulevard, 
Tallahassee, Florida, 32399-3000. Petitions filed by the permit applicant or any ofthe parties listed below must be 
filed within fourteen days of receipt of this notice of intent. Petitions filed by any other person must be filed within 
fourteen days of publication of the public notice or within fourteen days of receipt of this notice of intent, 
whichever occurs first. A petitioner must mail a copy of the petition to the applicant at the address indicated 
above, at the time of filing. The failure of any person to file a petition within the appropriate time period shall 
constitute a waiver of that person's right to request an administrative determination (heating) under sections 
120.569 and 120.57 of the Florida Statutes. Any subsequent intervention wil l  be. only at the discretion of the 
presiding officer upon the filing of a motion in compliance with rule 28-5.207 of the Florida Administrative code. 

A petition must contain the following information: 
(a) The name, address, and telephone number of each petitioner, the Department permit identification 

@) A statement of how and when each petitioner received notice of the Department action; 
(c) A statement of how each petitioner's substantial interests are affected by the Department action; 
(d) A statement of the material faas disputed by the petitioner, if an5 
(e) A statement of facts that the petitioner contends warrant revenal or modification of the Department 

action; 
(0 A statement of which rules or statutes the petitioner contends require reversal or modification of the 

Department action; and 
(9) A statement of the relief sought by the petitioner, stating precisely the action that the petitioner wants the 

Department to take. 
Because the administrative hearing process is designed to formulate final agency action, the sling of a 

petition means that the final action of the Department may be different from the position taken by it in this notice 
of intent. Persons whose nibstantid interests will be a t f e a e d  by any such final decision of the Department on the 
apphcation have the right to petition to become a party to the proceeding, in accordance with the requirements set 
forth above. 

number and the county in which the subject matter or activity is located; 

Mediation under section 120.573 of the Florida Statutes is not available for this proceeding. 
The application is available for public inspcaion during normal business hours, 8:OO am. to 5:OO p.m., 

Monday through Friday, except legal holidays, at the Department of Environmental Protection, 3319 Mm 
Boulevard, Suite 232, Orlando, Florida, 32803, Telephone Number (407) 894-7555. 



Lawron Chiles 
Governor 

Department of RECEIVED 
JUN 1 8  1997 Environmental Protection 

Central District 
33 19 Maguire Boulevard. Suite 232 

Orlando, Florida 32803-3767 
etherell 

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE 

Sanlando Utilities Corporation 
Mr. Hampton P. Conley 
Executive Vice-president 
P.O. Box 3884 
Longwood, FL. 32791 

PERMIT NUMBER Fux)3625141 
ISSUANCE DATE 
EXPIRATIONDATE TBD 
FACILITY ID. NO W36251 (Major) 
PATS NUMBEk 59-276697 

FACILITY: 

Wekiwi Hunt Club Wastewateflreatment Facility 
144 Ledbury Drive 
Seminole County 
Longwood,FL. 32791 
Latitude: 28' 41'50" N 

This permit is issued under the provisious of Chapter 403, Florida Statutes, and applicable rules of the 
Florida Administrative Ccde and constitutes authorhtion to discharge to waters of the state under the 
National Pollutant Discharge Elimination System. Thc above named permittCe is hereby authorized to 
operate the facilities shown on the application and other documents attached hereto or on tile with the 
Department and made a patt hemf and specifically described as follows: 

TREATMENT FACILITIES: 

Operate: An existing 2.9 mgd annual average daily flow (aadf) activated sludge domestic wastewater 
treatment Eacility consisting of thnc (3) contigum package wastewater treatment plants (0.97 mgd 
design capacity, each), connected in parallel with m a n d  innuent screening, aeration, clariticatio% 
chemical feed facilities, &-on by chlorination, tertiary tilmtion, dechlorination, aerobic digestion of 
residuals and dewatering by two (2) vaccum assisted drying beds. 

Construct: An upgrade to the existing 2.9 mgd aadf activated sludge domestic wastewater treatment 
facility, to provide reclaimed water for public access irrigation and to meet Class I rebbiity. New 
facilities include a chlorine contact chamber, a reclaimed water transfer pump station, a reclaimed water 
distribution pump station and a 1.0 mg reclaimed water storage tank. 

EFFLUENT DISPOSAL: 

Surface Water Discharge: An existing 2.9 mgd aadfpermitted discharge to Sweetwater Creek thence to 
Cove Lake (Class III fresh waters) at Discharge Location Do1 which discharges at approximately water 
surface level. The point of discharge is located approximately at latitude 28' 41' 51" N, longitude 81° 25' 
54" w. 

Longitude: 81° 26' 08" W 

"Protect. Conserve and Manage Flonda's Envrronment and Natural Resources" 

Pnnted on re+d paper. 



PE-E: Sadando Utilities Corporation PERMIT NUMBER FL003625141 
Mr. Hampton P. Conky, E m .  ViaRes. 
P.O. Box 3884 
Lonewood. FL 32191 

EXPIRATION DATE:TBD 
FACJLJTY LD. NO.: FL.0036251 

I 

REUSE DRAFT 
Land Application: An existing 0.40 mgd aadf permitted capacily Part N rapid rate restricted public 
access laud application system (ROOl), consisting offour (4) percolation ponds with an appmximte total 
wetted area of 338,000 square feet Discharge to the percolation ponds shall be in acmrdanct with 
Conditions N.22. and IV.23. of this permit. Land application system ROO1 is located approximately at 
latitude 28' 41' 51" N, IongiInde 81' 25' 54" W. 

Land Application: Construct: A new slow-rate public access land application system (R002) consisting 
of a reclaimed water transrmss ' ioddistniution system for public access irrigation ofthree (3) golf c o w s  
located in unincorporated Seminole and Orange Counties, with an anticipated reuse capacity of 1.1 mgd. 
Land application system ROO2 will include the Wekiva, the Sweetwatcr Country Club and the Sabal Point 
Golfcoums. 

IN ACCORDANCE wl"R The limitatom, monitoring requirements and other conditions as set forth 
in Pages 1 through 30 of this permit including the enclosed Monitoring Discharge Report (DMR). This 
permit supersedes and replaces Permit DO59-200447 and Fcderal "DES Permit No. FU036251 which 
are now considered null and void. 

2 



PERMITTEE: Sanlando Utilities Corporation PERMIT NUMBER FL0036251-01 
Mr. Hampton P. Conley, Exec. Vice-Pres. 
P.O. Box 3884 
Longwood, FL 32791 

EXPIRATION DATE:TBD 
FACILITY LD. NO.: E0036251 

L RECLAIhlED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Surface Water Discharges 

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to discharge 
effluent from Outfall Do01 to Sweetwater Creek thence to Cove Lake (Class In fresh waters). Such discharge shall be limited and monitored by 
the permittee as specif14 below: 

3 



P " E E :  Sanlando Utilities Corporation PERMIT NUMBER: FL.003625141 
h4r. Hampton P. Conky. Exec. Vice-Pns. 
P.O. Box 3884 

EXPIRATION DAm:TBD 
FACILITY LD. NO.: FL0036251 

EFA-1 
EFF-1 
EFD-1 
EFDD 

Longwood FL 32791 

2. Effluent samples shall be taken at the monitoring site locations listed 
A. 1. and as described below: 

Post disinfection 
Submerged probe flow meter at dechlorination tank 
outfall box 
End of outfall discharge pipe 

4 



P-: Saulando Utilities Corporation PERMIT NUMBER: FuM3625141 
Mr. Hampton P. Conley, E m .  V i a R a .  
P.O. Box 3884 

EXPlRATION DATETBD 
FACILITY LD. NO.: FL.0036251 

Longwood, FL 32191 

100% efnuent will constitute a violation of this permit and Rule 62 
All test results shall be statistically analyzed according to the Appe 
91/002, or the most current edition. 

b. 
shall be collected and used per the sampling schedule discussed in EPA1600/4-91/002, 
Section 8. Two additional 24-hour composite samples shall be collected and used 
according to the protocol as renewal solutions at 48 hours (day 3 ofthe test) and 96 
hours (day 5 of the test). 

C. If control mortality exceeds 20% for either species in any test, the test@) for 
that species (including the control) shall be repeated. A test will be considered valid 
only if control mortality does not exceed 20% for either species. If, in any separate grab 
sample test, 100% mortality occurs prior to the end of the test, and control mortality is 
less than 20% at that time, that test (including the control) shall be terminated with the 
conclusion that the sample demonstrates uaacceptable acute toxicity. Additionally, test 
must meet the acceptabiity criteria for the appropriate test species as defined in 

For each set of tests conducted, a 24-hour composite sample of 6Ml effluent 

EPN600/4-91/002 Section 13.11 and Section 11.11. 

ii. a. The toxicity tests specified stave shall be conducted once every twelve months 
(annuaUy) for the duration of the permit unless noti6ed otherwise by the Department 
These teslsarereferredtoas"r0Utine" 

b. Results h m  "routine" tats shall be reported acwrdhg to EPA/600/4-91/002, 
Section 10, Report Pnparation (or the most current edition), and shall be submitted to: 

Florida Department of Environmental Protection 
Central District Oflie 
Florida Dept. of Environmental Protection 3319 Maguire Boulevd Suite 232 
Orlando, Florida 32802-3767 

Additionally, all results shall be reulrded and submitted on the Discharge Monitoring 
Report (DMR) in the following manner: 

1. Forthe chronic test results, iftheNOEC ofa test species is less than looO/o 